AGENDA MEMO
BUSINESS OF THE CITY COUNCIL
CITY OF FULSHEAR, TEXAS

AGENDA OF: July 12,2018 AGENDA ITEM: BUS-A
DATE SUBMITTED: July9, 2018 DEPARTMENT: Planning & Development
Sharon Valiante, Sharon Valiante,
Director of Public Works Director of Public Works
PREPARED BY: Brant Gary, PRESENTER: Brant Gary,
Asst. City Manager Asst. City Manager

DISCUSSION AND POSSIBLE ACTION REGARDING THE
PROPOSED CONTRACT WITH INFRAMARK FOR
MAINTENANCE AND OPERATION OF THE CITY’S WATER AND
WASTEWATER SYSTEMS

SUBJECT:

1.  Memorandum of Findings — McManus & Johnson
ATTACHMENTS: 2. Presentation from Council Meeting of February 20, 2018
3.  Latest draft version of the proposed agreement (Provided via email)

EXECUTIVE SUMMARY
[...]
Population Data Sources

ROESNER RD.

-

B01LAIRL BLVD.

W 'E-Dn....:
Summer 2017 i

9\ s \
loundabouts (Propese N
anges 3
ly e - ¥ WFADLE IN.
/ fasic “avnunuwunna Q1]
o

/.7
§ Figure 3.1
r%’ Major Thmough!are Plan

/

o (YK, NDIG KiAs KSA




Service Area Population Projections .=I ‘NICHOLS

R NiGiots City of Fulshear
Water and Wastewater Master Plan
Projected Population Served by City

Excludes Developments Not Served Utilities

100,000
00 000 [ Planning Period Years 88,794
 Growth drives the need for
80,000 Y :
specific CIP prOJects_. 72,031
70000 || ¢ NoO Growth = No Projects
2 60,000 58,147
Fl
8
3
5]
Q2
o
o

50,000
40,000
29,468
30,000
20,000
10,202 ,

0
2021 2031
City M Single Family Residential B McCann N Fulshear Polo Ranch
H Fulshear Polo Ranch Il H Fulshear Lakes Fulshear Farms H Senior Living
m Jordan Ranch Harrison Interests North M Foster Farms B Fulshear Run 71

m Fulbrook at Fulshear Creek m Cross Creek Ranch Harrison Interests South 7



Introductions/Overview

Population Projections
Water System Overview

— Water Demands
— Water System Design Criteria

Wastewater Overview

— Wastewater Flows
— WWTP Siting
— Wastewater System Design Criteria

Water and Wastewater Capital Improvement Plans
Next Steps

72



Existing Water System

‘NICHOLS

City of Fulshear Water Plant #1

* 0.25 MG Elevated Storage Tank
0.085 MG Standpipe

0.15 MG Ground Storage Tank
2,150 gpm Well Capacity

680 gpm Booster Pumping Capacity

]

4

Water Plant No. 1 ]
.25 MG Elevated Storage Tank
Well Capacity = 3.1 MGD
Overflow Elev. = 278"

CITY OF FULSHEAR
EXISTING WATER SYSTEM

LEGEND
Elevated Storage Road
o * Railroad
[We] water Plant Parcel

8" and Smaller O e
Water Line E:j A
10" and Larger ‘\ ETJ
T Water Line [ other City Limit
Stream PO FUL S
Lake/Pond

Fl wiciors

73



Existing Water System

CITY OF FULSHEAR [ | A
EXISTING WATER SYSTEM :
Cross Creek Ranch Water Lo | )\
£ Elevated Storage Road | = 2
Tank ~— Railroa |--—--—‘—_“"J
P I a nt # 1 [We] Water Plant Sarlcel . £
— ganasmater [ ciy ik obradrae i g I S
* Two 0.42 MG Ground Storage Tanks _ trendlager EEEV Well Capacity: 2.38 MGD
Water Line [ other City Limit Ground Storage Capacity: 0.86 MG
H Stream < Total Pumping Capacity: 7.1 MGD :
* Hydropneumatic Tank e A e
* 2,500 gpm Well Capacity R GREESE:

* 9,300 gpm Booster Pumping Capacity

Cross Creek Ranch Water

Plant #2

* 0.42 MG Ground Storage Tank
* 0.44 MG Ground Storage Tank
* Hydropneumatic Tank

* 1,650 gpm Well Capacity
* 4,900 gpm Booster Pumping Capacity

Cross Creek Ranch
Water Plant No. 1

Well Capacity: 3.6 MGD
Ground Storage Capacity: 0.84 M

G
Total Pumping Eépacity: 13.4 MGD]

10




“I:NICHOLS

F

Future Water Supply Sources

Coordination with

North Fort Bend Water Authority

= NFBWA plans to provide 90% of the North Fort Bend
average annual day water demand Water authoty

NORTH FORT BEND

= Plans to provide surface water to 7 o
Fulshear in 2023/2024 v

Groundwater Reduction Plan

= Requires minimum additional
groundwater well production capacity of
0.25 gpm/connection

= Requires chloramine disinfection at all
connected water plants _—

= Surface Water Rate = $3.70/1,000 gal & Gay
= Groundwater Rate = $3.35/1,000 gal I

TCB ' AECOM

\

75

11



Projected Water Demands

Demand {(MGD)
= = ) N w w ~
o ¢ =) [ =) @ )

5y}

0

I:l Planning Period Years

FREESE

:NICHOLS

City of Fulshear

Water and Wastewater Master Plan
Historical and Projected - Water Demand

{NICHOLS

Historical Projected
31.3 MGD 30.1 MGD
25.00MGD
25.1 MGD
20.0 MGD
13.2 MG
6.7 N-(-:B‘//‘.
_ 8.4 MGD
: 5.5 M6D
2013 2014 2015 [2017] [2021] 2031

@ Average Day e=@msMaximum Day e=@=Peak Hour

Except where development
agreements require more.

Design Criteria

Average Day Demand = 130 gallons/Capita/Day
Maximum Day to Average Day Peaking Fagtor = 3.0

Peak Hour to Maximum Day Peaking Factor = 1.25



Projected Maximum Day Demands Ml vicrioLs

2021 Maximum Day Water Demand = 10.6 MGD 2026 Maximum Day Water Demand = 20.0 MGD

2031 Maximum Day Water Demand = 25.3 MGD

City M Single Family Residential B McCann B Fulshear Polo Ranch M Fulshear Polo Ranch I
M Fulshear Lakes Fulshear Farms B Non-residential M Senior Living M Harrison Interests North
77

M Foster Farms M Fulshear Run H Fulbrook at Fulshear Creek M Cross Creek Ranch ® Harrison Interests South



Projected Maximum Day Demands Ml vicrioLs

N FREESE

‘NICHOLS City of Fulshear

Water and Wastewater Master Plan
Projected Maximum Day - Water Demand

35
—— Water Production Capacity = 3.1 MGD
—— Water Production Capacity with NFBWA 30.1 MGD

30 'l =1 Planning Period Years
. 25.1 MGD
o 25
s
i Additional
5 20 20.0 MGD | pggitional 2.10 MGD
g Initial 2.10 MGD from
> 5.43 MGD from NFBWA
2 15 From NFBWA I
=
E 10.6 MGD_ NFEWA v
s 10

5

0

2031
City B Single Family Residential H McCann
o Fulshear Polo Ranch H Fulshear Polo Ranch Il o Fulshear Lakes
Fulshear Farms B Non-residential M Senior Living 78
® Jordan Ranch Harrison Interests North H Foster Farms

¥ Fulshear Run H Fulbrook at Fulshear Creek M Cross Creek Ranch



Water System :
Design Criteria -ﬁ-ﬁﬁfﬁﬁ ol

Effective: June 02, 2016

- Texas Com mISSIOn On EnVIronmental Quality TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
Permanent Rule Adoption

e Chapter 290 of Texas Local Government Code

= Minimum System Pressure > 35 psi under hapter 29
normal conditions -

=  Water Supply

= TCEQ minimum = 0.60 gpm/connection

= City of Fulshear maximum day demand = 0.9
gpm/connection

(i

= Elevated Storage > 100 gallons/connection

= Booster pump capacity must supply sufficient
pressure during peak hour demand

Q

= Fire Flows

*  Minimum residual pressure of 20 psi

* Range of fire flow = 1,000 to 5,000 gallons per
minute depending on land use type

79
15



Summary of Water System -

NICHOLS

CIP Recommendations

5-year Projects
= One 1 MG elevated storage tank

= 11 miles of water lines

10-year Projects
= Water Plant No. 2
= One 1 MG elevated storage tank

= 16 miles of water lines

20-year Projects
= Water Plant No.3 and 4
= One 1.5 MG elevated storage tank

= 9 miles of water lines

Each water plant consists of a 4 MGD well, 3 MG ground storage tank and 5.75 MGD pump station.
16



“I:NICHOLS

F

= |ntroductions/Overview
= Population Projections
= Water System Overview

— Water Demands
— Water System Design Criteria

= \Wastewater Overview

— Wastewater Flows
— WWTP Siting
— Wastewater System Design Criteria

= Water and Wastewater Capital Improvement Plans
= Next Steps

81
17



Existing Wastewater System

“I:NICHO

LS

City of Fulshear WWTP ,
* Permitted Capacity: 7
|
|
|

— Interim Il: 0.5 MGD Average / 1,042 gpm Peak
* Expansion completed in 2017
— Interim lll: 0.7 MGD Average / 1,458 gpm Peak

* New WWTP Site Needed /

Fulshear Wastewater
Treatment Facility
Permitted Capacity: 0.7 MGD
Peak 2-Hour Flow: 1,458 gpm

Fulshear MUD No. 1/|
Lift Station No. 2
Capacity: 117 gpm

S

Fulshear MUD No. 1|,
Lift Station No. 1
Capacity: 800 gpm

CITY OF FULSHEAR
EXISTING WASTEWATER SYSTEM

LEGEND
Existing Lift Road
Station —+— Railroad
[WWT| Existing WWTP Parcels
8" and Smaller ] City Limit
Wastewater Lines ‘
10" and Larger E 2L
Wastewater Lines  [_] Other City Limit

=== Existing Forcemain
Stream
Lake/Pond

| ERRESE

H

FM 1093
Lift Station No. 1
Capacity: 350 gpm

Fulshear MUD No. 1
Lift Station No. 3
Capacity: 159 gpm

82
18




Existing Wastewater System | ‘NICHOLS

Cross Creek Ranch WWTP

* Permitted Capacity:
— Interim I: 0.5 MGD Average / 1,389 gpm Peak
— Interim Il: 1.5 MGD Average / 4,167 gpm Peak
— Interim lll: 2.5 MGD Average / 6,944 gpm Peak
e Currently in service
— 0.5 MGD Package WWTP
— 1.0 MGD Permanent WWTP

Al
CHAIN UNK FENCE REMOVE AND DISPOSE
OF 770+ LF

REMOVE AND DISPOSE
OF 370+ F OF EX.
CHAIN LINK FENCE

ON-SITE LIFT STATION CHEMICAL STORAGE

(SEE SHT. 40)-\ (SEE SHEET 43)

DIGESTER
(SEE SHT. 35)

e

----

| | - LEY s e - -
T ! it LH CLARIFIER NO. 1 e - \ o s i
Lot - B TOLI(SEE SHT. 16 & 34) e T \£x 1ot v /f T 83

19



Projected Wastewater Flows

‘NICHOLS

[ o) e City of Fulshear

Water and Wastewater Master Plan L
Historical and Projected - Wastewater Flow \‘m;'g—_»i‘h
40 - - N
Historical Projected 3‘
4 o 6.0 MGD
35 /
30
29.8 MGD
25
g 23.5 MGD
£ 2
H
15
10 11.8 MGD 9.0 MGD
____—'.
/';;TWGD
5 —oMeD
/'/3. D MGD
0 o o— I

2013 2014 2015 [ 2021] [ 2026] 2031

I:l Planning Period Years =@=/Average Day e=@mmPeak Wet Weather

e t wh devel : Design Criteria
Xcept where aevelopmen Residential Average Flow = 100 gallons/Capita/Day

agreements require maore. Commercial Average Flow = 420 gallons/Agre/Day
Wet Weather Peaking Factor=4.0 20




Projected Wastewater Flows to @ FREESE

:NICHOLS

Cross Creek Ranch WWTP

Existing Total Capacity City of Fulshear
Permitted = 1.50 MGD Water and Wastewater Master Plan
90% = 1.35 MGD Cross Creek Ranch WWTP
75% = 1.125 MGD Projected Average Day - Wastewater Flows

4.5 |
[_1Planning Period Years

Proposed Capacity = 4.0 MGD

4.0

90% =3.6 MGD

75% = 30 MGD

3.0 =

Average Day Flow (MGD)
[
n

=
o

e
n

0.0

2031

Maximum Capacity of B Flow into Cross Creek Ranch WWTP Diverted from City of Fulshear
Cross Creek Ranch

WWTP =4 MGD

85
- =90% of Total Capacity - 75% of Total Capacity 29



Projected Wastewater Flows to @ FREESE

:NICHOLS

City of Fulshear Regional WWTP

Existing Total Capacity City of Fulshear
Permitted = 0.70 MGD Water and Wastewater Master Plan
90% = 0.63 MGD City of Fulshear Regional WWTP
75% = 0.525 MGD Projected Average Day - Wastewater Flows

¢ [_1Planning Period Years
Proposed Phase |l
Capacity = 6.5 MGD

IQOA 5.9 MGD

=2}

75% = 4.9 MGD

[%)]

Proposed Phase |
Capacity = 3.5 MGD
90% = 3.2 MGD

LA "

Average Day Flow (MGD)
w IS

L]

Divert 0.75 MGD to
1 —CrossCreek Ranch

2031

86
B City of Fulshear Wastewater Flow Diverted to Cross Creek Ranch WWTP 23



Regional WWTP Siting Evaluation “i I\IICHLS |

F

= FNI recommends the City purchase a WWTP footprint area for 6.5 MGD capacity
= Phase 1: 3.5 MGD ; Phase 2: 6.5 MGD
= Assumed conventional activated sludge treatment process
= Approximate 30 acre WWTP footprint area
= Unit process sizing based on current TCEQ design criteria
® |ncludes 150 buffer zone required for treatment plant
® |ncludes two on-site peak flow storage basins

INFLUENT PUMP STATION

HEADWORKS N ADMINISTRATION/ LAB BUILDING
| [
? J b
/
G | —— 150'BUFFER

— AEROBIC DIGESTER BASIN

ON-SITE PEAK FLOW
STORAGE BASIN (10 MG)

I~ SLUDGE DEWATERING BUILDING

[~ AERATION BASINS

[~ CLARIFIERS

FUTURE ON-SITE PEAK FLOW —/‘/I
STORAGE BASIN (10 MG)

~——— PROPERTY BOUNDARY/
SECURITY FENCE
(32 ACRES)

cr\

87

CHLORINE CONTACT BASIN

24



Regional WWTP Siting Evaluation -1 ichoLs

Single,F.ar?lily‘ 2
Residential p (VAR
D Co oUQ ACre A
| /// '/Z/b
) . . /\ 1 ) - - ~ A //////‘ ‘l_‘
) X /,
1ke Dote 1| fo oche \ “Fg[gﬁe i
D arge
elelelell: Pote - etlandg
A a ) ' a - . a a
Brazos RIVE
ADDIO ate Land Value
ounding o Land Use | :

\ /,////// ) /”/’ '4{(,
7 7771,.%

Bt EA07%7, ) ,////’

oil Conditio N8 £ ?/////ééé/// ''''' 7,6 7
Appra ate Site Clearing /eston;L'akes? % 2

7, %

| “ 7 ‘
e /;// //5 4{ i \
ey £, » ’
: .;//(//,j;{/,_, % 7, % i
7 7

. P £, 88
Y, % ///W// 2,
R, %

|
Lruihes 558 7

R

YISy VIV I e



Wastewater System Design Criteria

= Texas Commission on Environmental Quality TEXASCOMZTSSION;EN‘;‘;O;MENT; o
Permanent Rule Change

* Chapter 217 of Texas Local Government Code e

Amendmentth Cha;.)ter 217; 4Desig7n Criteria

Chapter 217

Chapter 217 says:
Design Criteria for Domestic Wastewater Systems

e §217.53 (j) (3) that “An owner must ensure that the SRS, Ty O E G R M
collection system has capacity to prevent a surcharge.”

* §217.61 (c) that “the firm pumping capacity of a lift
station must handle the peak flow.”

The peak flow includes the domestic wastewater

contribution plus the wet weather infiltration and
inflow (1/1)

= Surcharging occurs when a gravity pipe is full of
wastewater and could cause an overflow

DM‘.MI

= An Overflow is an unauthorized discharge of
untreated wastewater from the wastewater system




Summary of Wastewater System
CIP Recommendations

RE
‘NICHOLS

5-year Projects
= Expand Cross Creek Ranch WWTP to 4.0 MGD
= Construct new 9.3 MGD WWTP Diversion Lift Station
= Construct new 2.6 MGD West Fulshear Lift Station
= 12 miles of regional wastewater lines

10-year Projects
= Construct new 3.5 MGD Regional WWTP
= Expand WWTP Diversion Lift Station to 14.6 MGD
= 6 miles of regional wastewater lines

20-year Projects
= Expand Regional WWTP to 6.5 MGD
= 2 miles of regional wastewater lines

90



“I:NICHO

LS

= |ntroductions/Overview

= Population Projections
= Water System Overview

— Water Demands
— Water System Design Criteria

= \Wastewater Overview

— Wastewater Flows
— WWTP Siting
— Wastewater System Design Criteria

= \Water and Wastewater Capital Improvement Plans

= Next Steps

91
28



Project Timelines & Triggers

* Allidentified projects anticipate specific needs
— |If development is delayed, projects supporting development are delayed

* Development of Project “Triggers”

— The final version of the Water & Wastewater Master Plan will include
specific development benchmarks that must be met in order to start the
design process

e Collection & Distribution Lines — Serves specific development in areas currently
not served or underserved

* Water Production & Wastewater Treatment — Based on the number of
connections and regulatory requirements for capacity

* Ongoing Program Management
— Water/Wastewater Master Plan should be updated regularly
— Project needs and implementation approach will require constant review
— Alignment of development needs, goals, and funding options is crucial

92
29



Water System
Capital Improvements Plan

Supply S0

0-5 L s

Distribution $21,189,000
Year

Sub-total $21,189,000

Supply $16,021,200
5-10 e e e

Distribution $31,411,800

Year
Sub-total $47,433,000

Supply $32,042,400

10-20
Year

Distribution $16,975,100

=i L

DRAFT FIGURE 9.1

Sub-total $49,017,500 CITY OF FULSHEAR

WATER SYSTEM

TOta| $117’639'500 CAPITAL IMPE{E(C‘);’\I%MENTS PLAN

Proposed 2036
3 Ground Storage Tank
&  Proposed 2036 Railroad
T Elevated Storage Tank

Proposed 2036
= Water Plant

All costs are in 2018 dollars.

Stream

Zi;}iﬁensmlnper E:] eyt
L.j Elevavgd Storage Tank E:] ETJ Boundary
ﬁ:&f‘;‘;;ﬂs [WF]  Existing City Water Plant [ ] otercitytime
Note: CIP Cost Estimates include 30% e
Contingency and 15-20% Engineering Services @ i T
‘NICHOLS N




5-year Water CIP Projects H“Il:nicHOLS

Project Project Description Cost

1 |16-inch Huggins Transmission Line $1,080,500
2 [12/16-inch FM 359 Transmission Line - Phase | $2,086,000
3  [16-inch FM Katy-Fulshear Rd Transmission Line $3,304,000
4  |16-inch Katy-Fulshear/McKinnon Rd Transmission Line $3,851,500
5 |1.0 MG South Elevated Storage Tank $2,000,000

6 |12-inch James Ln Transmission Line $678,000
7 12-inch FM 359 Transmission Line - Phase Il $1,086,000
Subtotal| $14,086,000
30% Construction Contingency| $4,225,900
Subtotal| $18,311,900
15-20% Engineering Services| $2,877,100

Total $21,189,000

All costs are in
2018 dollars.

94
31



10-year Water CIP Projects

Il NicHOLS

Project Project Description Cost
8 [16-inch Bois D'Arc Lane Transmission Line $2,193,000
9 |16-inch Texas Heritage Parkway South Transmission Line - Phase | $2,957,000
10 [12/16-inch West Fulshear Transmission Line $2,272,800
11 |Water Plant No. 2 $10,270,000
12 |12-inch Future Polo Ranch Transmission Line $1,608,000
13 [16-inch North Fulshear Transmission Line — Phase | $2,122,500
14  |16-inch Fulshear Farms Transmission Line Loop $1,554,000
15 [16-inch Transmission Line Loop S4,158,500
16 |1.0 MG North Elevated Storage Tank $2,000,000
17 [16-inch/12-inch Texas Heritage Parkway South Transmission Line - Phase 1| $2,058,000
Subtotal| $31,193,800
30% Construction Contingency| $9,358,300
Subtotal| $40,552,100
15-20% Engineering Services| $6,880,900

Total $47,433,000

All costs are in
2018 dollars.

95
32



20-year Water CIP Projects H“IM:NiCHOLS

Project Project Description Cost

18 |Water Plant No. 3 $10,270,000